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Company name of providing samples:

REMRS. 201611022

FEELER: DNERAHRNEERL S| CHUAN ZHUOAN NEW MATERALS TECHNOLOGY CO_,LTD

UG _ Product name: 20mm thickness blockboard (with transparent fireproof paint on
FERARES. ALE (REARBKGWIEREAAH) 520 surface)

A @ o 8. BEMR Testing type: tested by delegated third-part
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National quality testing and supervision cefifs
materials
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National quality testing and supervision center of construction fireproof materials

Report NO.201611022

I:flockboard _(transparent Thickneas
fireproof paint on surface)

Deligation
company

Manufacturer

Providing
company

Sampling
company

Sampling palce
Testing place

Samples gty
Testing criteria

Teslting item

Testing results

Remarks

ZHUOAN

ZHUOAN

ZHUOAN

send by zhuoan

this center

14 m*

Testing Report

Brand

Testing type

Sampling base

Sampling date

Sample receiving
date

Tesling date

Sample No.

Page 1/4

tested by delegated third-
part

2016.07.01

2016.07.26-2016.08.10

201611022

GB 8624-2012(Burning level testing of construction materials)

burning B1 level

After testing, this product could reach B-51,d0,t1 level based on GB8624-2012

criteria

This product was named by sendin

responsible for the testing results
This report is valid on the precondition that the sapmples is mechanical fixed on

the substrate whose burning level is A1 OR A2

density should be more than 900kg/m?.

g samples company, this report is only

. thickness is mare than 6mm.
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National quality testing and supervision center of construction fireproof materials

Report NO.201611022

E Testing item Testing criteria Criteria request Testing result
4. a‘ 2 T

Fire Growth
RAte(FIGRA),W/s

Total Heat Release
within
600s(THRgg0),MJ

Lateral Fire Spread
(LFS)

Fire Hight (F.). mm

Filter paper ignited
or not

SMOke Growth

RAte (SMOGRA).ms

Total Smoke
Produce within 600s
(TSPgggs)-m

Flaming
droplets/particles

Smoke toxicity

Remarks

GB/T 20284-2006

GB/T 20284-2006

GB/T 20284-2006

GB T 8626-2007

GB T 8626-2007

GB T 20284-2006

GB T 20284-2006

GB T 20284-2006

GB T 20284-2006

Below is blank

Summary of Testing results

B

S1

do

t1

IA
P
(3]

the LFS not reach the
edge of samples

<150
not ignited

=30

=50

no flaming
droplets/particles within
600s

need to reach ZA,

Page 2/4

1.2

meet the demand
40

meet the demand

15

meet the demand

ZA,

qualified
with B1
grade

qualified

qualified

qualified

the tesing criteria is as per GB 8624-2012 of tabulate construction materials



HEEBARAABRREEHRR DO
wmEmEE
S 201611022 A4 FEIA
'ﬂﬁmggmggmunﬂﬁﬁmaa j

= ~ I
i m'ﬁﬂ?ﬁﬁﬂ&?*&ﬁﬁ]iﬁﬂﬁﬂzmﬁ?i

B i/

It & miki028-82202480 | ff X |z‘

e e

Bl B RO S/ T A KRS RN 1 BT K T R

VEL RS R IR )

GI/T PO2ES-2006FNCE/T BE26-2007 48R A T K BN, GB/T 20284-2CO60RERIE A
20mn

GR/T 20284200610 AN -

1 RGBT 20284-2006805. 2. 2.b) FMUE, DUHRIRAEH, RMRTAL L.

7 GLHERE 0 2. B2 900ke/n RO RERE 4R

3 LHERAR 0 1 . B2 000ke /0 B RERRAT 4.

4 B RS F .

WA I DEREARes. (UTFEa)

E IR ERAS HSEEN SRR ST OMRES, FREEREL T EHE

T | ERG R TAR R — IR

-~

Testing Report

Report NO.201611022 Page 3/4
Manufacturer SI CHUAN ZHUOAN NEW MATERALS TECHNOLOGY CO.,LTD
Adress Changzhou econonic development zone, Chengdu, Sichuan province

Post code

Contact phone 028-8220280 Fax

Product deseription:

This samples is made by applying 0 Skg/m’ transparent fireproof paint on blockborad
(the info is from sample sending company)

Testing is as per GB/T 20285-2006 and GB/T 8626-2007, thickness is 20mm based on

GB/T 20284-2006

Description of GB/T 20284-2006:

1. As per GB/T 20284-2006-5.2.2.b, the sample is clingy to substrate, substrate is

clingy to rear panel

2. The substrate is calcium silicate board, thickness is 12mm, density is 900kg/m®
3. The rear panel is calcium silicate hoard, thickness is 12mm, density is 900kg/m*
4. Make the decration side of the samples as the burning side

Testing place: xuefu road No. 358, Dujiangyan city(Below is blank)

The testing results is only related to the specific conditlional

Remarks A ¥ S 5
performance, 1t cant be the only basis in the pratical use.
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